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Manufacture Supervision Inspection Certificate for Special Equipment

(=

i)

(Gas Cylinders)
WE %S (Certificate Number): PZJ2023BA0053

I W T AL L R TR AT
Manufacturer
il 1 VF 0] 2% i Y T T 4
: ; RS _
Manufactgzieﬁ1cen51ng A2, C3. Bl B4 Manufacture License No. T52233580-2027
7= R 7= AL I
Product Name RERBRTLE R Product specification TUBE1-719-3740-20 I
FEmits 72 e
[
Batch No 23016 Quantity 30 7
= ]
Standard Q/LNQ 002-2020
Bt T GG RA A = E S e
design organization WL R TR A H IR A Drawing Number TUBE1-719-V-20 1-02
witH# #1l1& B 3
Date of design 20214703 A Date of Manufacturing 20234F02H
it R N WEREFMN™ SRS
: 001-030 " ; 002
Serial No. Sample Gas Cylinders No.
AIE T FgRmT
Un—including the i
numbers as below

R (R RRRD K,

B R AT SRR ERE, etk E (ARLERAM

) (TS623-2021) MIZER, 4RMGED, 3 AEZMAR R g n FuBRBiEE.

According to {Regulations on Safety Supervision of Special Equipment) ,

this batch of products has

been supervised and inspected and its safety performance conforms to {Supervision Regulation on Safety

technology for Gas Cylinders) (TSG 23-2021) ,
shoulder of the products.

the certificate is issued and TS stamp is marked on the

@

HEBEARAR (Inspector) : .§?§§ii%%~ Hil (DATE):  2023- 03—
B % (Reviewer): ”zl q ZL H#A (DATE): 20 Q@
#it 4t (Approver) : ﬁ‘;;’ }; H#A (DATE): 2023 *
WERBA:  BHIASH RS Wﬁi
Supervisory Inspection Institute: Zhejiang Academy of Specia "yflence
GERBlERE)

(Inspection and Testing Stamp)

VB I HIAIRZHEIL SR S TST110448-2025
Approved Certificate No. TS7110448-2025

E: AEF—-R=0

—Or B ISR, PIRIANRIE A, Horp— 4 B hlE BARE  BORREAT

Note: This certificate in triplicate, one save in Supervisory Inspection Institute, one save in
manufacturer, and one send to user with Ex—factory Documents

s HtAddress:
k4% #ifBusiness Tel. :

B AT OLEER 2115 Kaixuan Rd 211#, Hangzhou M
0571-86025622, 85114617

HiRH 1% Complaint Tel. :

4iPost Cod: 310020
0571-86024818. 86026725
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Zhejiang Rein Gas Equipment Co., Ltd

FEA RS /Rev

A/03

12 F 42 /Sheet No.

REIN/MR-WD068-QD021

MR LLESEHERL R BN

Lot Inspection Quality Certificate of Seamless Steel Cylinder

EH 4% Certificate No.: LNZB016-2023

FE AR RERPBTLESM GV =) 23016
Product Name Seamless Steel Cylinder of Large Capacity Batch No.
[m] [
TS 001~030 A TUBE1-719-V-20 1-02
Eng.No. Product drawing No.
FREEN Design or Type of Gas CNG., H2. 02. Air. N2, Ar. He. Ne.
(AVEEZEA TR NAE)  (The vehicle medium shall prevail ) Kr. NO. CO Kr]#H AR
ATV R 5
s ST 15 BEPRAT INT
it W IR B IR A i 1$2233580.2007
Manufacture Zhejiang Rein Gas Equipment Co., Ltd number
i WL B BN FEETF BRI R A X4 kI8 5 5
Address No 5 Zhenxing Road , Eastern Area I, Shangyu Economic and Technological
Development Zone ,Hangzhou Bay, Zhejiang Province.

1.5 AR E#E Technical Data

TAEEJ) MPa 20 7K A% & 7 MPa 3334
SERVICE Pressure Hydraulic Test Pressure '
TAEMRIREC MR E ) MPa BERE kAT SRR
Working Environment Temperature ~40~60 Leak T Carry out air tightness test with
cak Test Pressure the whole vehicle

= SR

R ©719%21.2x10980 RS S TUBE1-719-3740-20 1

Specification Cylinder Model

2. M RMEZ i S %i{E Chemical Analysis of Main Material

My = p
Mﬂﬁ%? 4130X ws E22205881 NS G23028
Material Heat No. Stock No.
T H C Si Mn P S P+S Cr Mo
Item % % % % % % Y %
PRAE(E
0.28~0.35 | 0.15~0.35 | 0.40~0.90 | <0.020 <0.010 <0.025 0.80~1.10 | 0.15~0.25
Standard Value
~N .\—‘L
{#.J)‘{E 0.32 0.26 0.84 0.012 0.003 0.015 1.03 0.20
Supplied value
o
HHME 0.31 0.25 0.83 0.013 0.002 0.015 1.02 0.21
Retest value
3.#4b3# Heat Treatment
PSR Ty Ik il BRI IR TR T
Heat Treatment Method Hardening and Tempering | Quenching Medium Water-based Hardening Agent

172
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Lot Inspection Quality Certificate of Seamless Steel Cylinder

PB4 5 Certificate No.: LNZB016-2023

4. R AL B SN BE R {E Mechanical Properties After Heat Treatment

ihe JE R JER | IR | P4 Impact Tset —_—
T SRR R tk Elf)ngat (-40°C)J ‘ R Hardoess
Ttem 1.8 Y8 sl o SEHIE pllis Flattening Test
Rm Rel | Rm | As Avg.Value S E HBW
MPa MPa % Min.Value
P
Standard | 725~880 | 485~750 | <0.86 >20 >60 >48 TEHEL No crack 195~269
Value
B 815 692 | 085 | 28.0 159 151 FEHML Nocrack | & OK
Test value

5. &M A& Micrographic Examination

N 8% 2R Decarburized Depth (mm)
i R BRI (5 PERE =Dl
1d Structure Grain Size (Grade) ) .
Inside Outside
P EU(?EE%. >7.0 <0.25mm <0.30mm

Standard value Tempered Sorbite

A FICE Kk 8.0 0.13 0.22
Test value Tempered Sorbite

2w, & QLNQ002-2020 { KZFHH

ﬁ%tk’—zdfﬁ%?l%

ge.capacity seamless steel cylinders *

Spe01a1 Seal For Inspection Agency

H #i Date:

272

RS2 KRtk

'&q&batch of cylinders is qualified to conform to the requirements of standard
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